
ECL10-BPT-001 

 

 

 

 

 

 

 

 

 

 

Version 06/2015 

From truck identification number:  

30130700011 

PS 15- BPT- 006- EN 

 

 

SPAREPARTS LIST 

Electric Stacker  PS 15 

 



 1 

Catalogue 

Fig. 1 Label (for EU) ................................ .........................  3 

Fig. 2 Label (for US) ................................ .........................  4 

Fig. 3 Outline (Three-stage mast Full Free Lift/ Straddle leg) ..........................  5 

Fig. 4 Outline (Two-stage mast/ Straddle leg) ................................ .....  7 

Fig. 5 Outline (Two-stage mast Full Free Lift) ................................ ......  9 

Fig. 6 Chassis (Three-stage mast Full Free Lift/ Two-stage mast Normal/ Two-stage mast Full 

Free Lift) ................................ ................................ .  11 

Fig. 7 Chassis (Three-stage/Two-stage mast Straddle Leg) ...........................  12 

Fig. 8 Chassis system (Three-stage mast Full Free Lift) ..............................  13 

Fig. 9 Chassis system (Three-stage mast Straddle Leg) .............................  14 

Fig. 10 Chassis system (Two-stage mast Normal/ Full Free Lift) .......................  16 

Fig. 11 Chassis system (Two-stage mast Straddle Leg) ..............................  17 

Fig. 12 Steering wheel assembly ................................ ..............  19 

Fig. 13 Load wheel assembly (tandem roller)................................ .....  20 

Fig. 14 Truck body ................................ ..........................  21 

Fig. 15 Power supply ................................ ........................  23 

Fig. 16 Instrument assembly ................................ .................  25 

Fig. 17 Battery cover assembly ................................ ................  26 

Fig. 18 Mast system (Three-stage mast Full Free Lift/Straddle Leg) ....................  27 

Fig. 19 Mast system (Two-stage mast Normal/Straddle Leg) .........................  29 

Fig. 20 Mast system (Two-stage mast Full Free Lift) ................................  31 

Fig. 21 Mast lifting system (Three-stage mast Full Free Lift) .........................  33 

Fig. 22 Mast other accessories (Three-stage mast Full Free Lift) ......................  35 

Fig. 23 Mast lifting system (Two-stage mast Normal/Straddle Leg) ....................  36 

Fig. 24 Mast lifting system (Three-stage mast Full Free Lift) .........................  38 

Fig. 25 Hydraulic system (Three-stage mast Full Free Lift/Straddle Leg) ................  40 

Fig. 26 Hydraulic system (Three-stage mast Full Free Lift/Straddle Leg,proportional lifting) 43 

Fig. 27 Hydraulic system (Two-stage mast Normal/Straddle Leg) .....................  46 



 2 

Fig. 28 Hydraulic system (Two-stage mast Normal/Straddle Leg,proportional lifting) .....  48 

Fig. 29 Hydraulic system (Two-stage mast Full Free Lift/Straddle Leg) .................  50 

Fig. 30 Hydraulic system (Two-stage mast Full Free Lift/Straddle Leg,proportional lifting) ..  52 

Fig. 31 Outer cylinder seal kit (Three-stage mast Full Free Lift/Straddle Leg) ............  55 

Fig. 32 Middle cylinder seal kit (Three-stage mast Full Free Lift/Straddle Leg) ...........  57 

Fig. 33 Cylinder (Two-stage mast Normal/Straddle Leg) ............................  59 

Fig. 34 Cylinder (Two-stage mast Full Free Lift) ................................ ...  61 

Fig. 35 Manual steering wheel carrier ................................ ..........  62 

Fig. 36 Electric power assisted steering wheel carrier ..............................  64 

Fig. 37 Electric steering assembly ................................ ..............  66 

Fig. 38 Drive wheel assembly 7EL-AC-1.3 ................................ ........  68 

Fig. 39 26EL-AC-1.3KW-R Drive wheel assembly ................................ ..  72 

Fig. 40 Handle lever ................................ ........................  76 

Fig. 41 CANBUS Handle head ................................ .................  78 

Fig. 42 High pressure pump station system̂3.0KW  2.6 high pressure delivery capacitỹ

 ................................ ................................ ........  80 

Fig. 43 Pump station system̂3.0KW 3.2 delivery capacitỹ .......................  82 

Fig. 44 Pump station system̂ 2.2KW 2.2 delivery capacitỹ .......................  84 

Fig. 45 Main circuit wiring (Electrical steering̃ ................................ ..  86 

Fig. 46 Main circuit wirinĝ Manual steering̃  ................................ ..  87 

Fig. 47 General electrical parts ................................ ................  88 

Fig. 48 Electric control assembly(Electrical steering) ...............................  90 

Fig. 49 Electric control assembly(Manual steering) ................................  93 

Fig. 50 Foldable platform ................................ ....................  96 

Fig. 51 Protective arm................................ .......................  99 

Fig. 52 Backrest (Normal) ................................ ...................  101 

Fig. 53 Backrest (Straddle Leg) ................................ ...............  102 

Easy worn parts list ................................ ........................  103 



 3 

Fig. 1 Label (for EU) 

 

Fig. 1 Label (for EU) 

No. Parts No. Item Qty. Note 

A 9000005967 Crane hook label 2  

B 9000003923 
Warning decal: Do not step 

under or on the forks 
2  

C 9000008650 Residual lift capacity sticker 1  

D 9000003573 Ψbƻ ǇŀǎǎŜƴƎŜǊǎΩ ŘŜŎŀƭ 1  

E 9000008561 Never reach through 1  

F 9000008649 Identification plate 1  

G 9000003570 
Sticker to read and follow 

these instructions 
1  

L 9000008555 Filling sticker 1  



 4 

Fig. 2 Label (for US) 

 

Fig. 2 Label (for US) 

No. Parts No. Item Qty. Note 

A 9000005967 Crane hook label 2  

B 9000008555 Filling sticker 1  

C 9000008650 Residual lift capacity sticker 1  

D 9000003575 Warning label 1  

E 9000003577 Warning label 1  

F 9000008649 Identification plate (ID-plate) 1  

G 9000003570 Sticker to read and follow these instructions 1  

H 9000003579 Warning label 1  

I 9000003580 Warning label 1  

J 9000005970 Warning label 1  

K 9000005971 Warning label 2  



 5 

Fig. 3 Outline (Three-stage mast Full Free Lift/ Straddle leg) 

 

 

 

 

 

 

 

 

 

 

 



 6 

Fig. 3 Outline (Three-stage mast Full Free Lift/ Straddle leg ) 

No. Art No. Description Qty. Note Standard 

1 9000008061 Main cover 1   

2 

9000008063 
Protective arm 

cover 

1 

With 

protective 

arm 

 

9000008064 
Without Protective 

arm cover 

Without 

protective 

arm 

 

3 9000008062 Upper cover 1   

4 9000008065 Middle cover 1   

5 9000008229 Battery cover 1   

6 

9000008230 

Protective board 1 

5000  

9000009063 4300  

9000009064 4600  

9000009065 5500  

9000009066 6000  

7 

9000008231 

Protective board 

block 
2 

5000  

9000009059 4300  

9000009060 4600  

9000009061 5500  

9000009062 6000  

8 0000023519 Screw 8 M6×10 GB/T70.2=ISO7380 

9 9000007785 Nut 8 M6  

10 0000023555 Screw 4 M6×16 GB/T70.2=ISO7380 

11 0000025010 Washer 4 6 GB/T93 

12 0000023055 Washer 4 6 GB/T95 

13 9000008233 Protective board 1   

14 9000007803 Rivet 10   

15 1000423003 Screw 2 M10×30  

16 9000007793 Screw 1 M10×10  

17 9000008234 
Right protective 

cover 
1   

18 9000008235 
Left protective 

cover 
1   

1 9000007862 Platform assembly 1   

2 9000007891 
Protective arm 

assembly 
1   

 

 

 



 7 

Fig. 4 Outline (Two-stage mast/ Straddle leg) 

 



 8 

Fig. 4 Outline (Two-stage mast/ Straddle leg) 

No. Art No. Description Qty. Note 

1 9000008061 Main cover 1  

2 

9000008063 Protective arm cover 

1 

With protective 

arm 

9000008064 Without Protective arm cover 
Without 

protective arm 

3 9000008062 Upper cover 1  

4 9000008065 Middle cover 1  

5 9000008984 Battery cover 1  

6 

9000008977 

Protective board 1 

2900 

9000008978 3200 

9000008979 3600 

9000008980 4000 

7 9000007782 Spring buckle 10 1 

8 9000008972 Upper protective board 1  

9 1000423003 Screw 2 M10×30 

10 9000007793 Screw 1 M10×10 

1 9000007862 Platform assembly 1  

2 9000007891 Protective arm assembly 1  



 9 

Fig. 5 Outline (Two-stage mast Full Free Lift) 

 



 10 

Fig. 5 Outline (Two-stage mast Full Free Lift ) 

No. Art No. Description Qty. Note 

1 9000008061 Main cover 1  

2 

9000008063 Protective arm cover 

1 

With protective 

arm 

9000008064 Without Protective arm cover 
Without 

protective arm 

3 9000008062 Upper cover 1  

4 9000008065 Middle cover 1  

5 9000008984 Battery cover 1  

6 
9000008997 

Protective board 1 
2900 

9000008998 3600 

7 9000007782 Spring buckle 10 1 

8 1000423003 Screw 2 M10×30 

9 9000007793 Screw 1 M10×10 

1 9000007862 Platform assembly 1  

2 9000007891 Protective arm assembly 1  

 

 

 

 

 

 

 



 11 

Fig. 6 Chassis (Three-stage mast Full Free Lift/ Two-stage mast Normal/ 

Two-stage mast Full Free Lift) 

 

Fig. 6 Chassis (Three-stage mast Full Free Lift/ Two-stage mast Normal/ Two-stage mast Full 

Free Lift) 

No. Art No. Description Qty. Note 

1 2220511001 Compound roller 4 1 

2 2000435002 Magnet steel 1  

3 

9000008236 
Welded chassis 

(570×1150) 

1 

Three-stage mast 

Full Free Lift 
9000009006 

Welded chassis 

(680×1150) 

9000008958 
Welded chassis 

(570×1150) 
Two-stage mast 

Normal/ Two-stage 

mast Full Free Lift 9000008959 
Welded chassis 

(680×1150) 

 

 

 

 

 

app:ds:%20%20magnetic%20steel


 12 

Fig. 7 Chassis (Three-stage/Two-stage mast Straddle Leg) 

 

Fig. 7 Chassis (Three-stage/Two-stage mast Straddle Leg ) 

No. Parts No. Item Qty. Note Standard 

1 

2220511001 

Compound roller 4 

Three-stage 

mast Straddle 

Leg 

 

2330511001 
Two-stage mast 

Straddle Leg 
 

2 2000435002 Compound roller 1   

3 2090500001 Fork 2 W 100  

4 0000023080 Screw 2 M10x16 GB/T70.1=ISO4762 

5 

9000009067 

Fork carrier 1 

Three-stage 

mast Straddle 

Leg 

 

9000008988 
Two-stage mast 

Straddle Leg 
 

 

 

 

 



 13 

Fig. 8 Chassis system (Three-stage mast Full Free Lift) 

 

 

 

 

Fig. 8 Chassis system (Three-stage mast Full Free Lift ) 

No. Parts No. Item Qty. Note Standard 

1 0000023067 Screw 4 M8×16 GB/T70.1=ISO4762 

2 9000008237 Damping pad 1 PU  

3 
9000008238 

Welded chassis 1 
570x1150  

9000009081 685x1150  

4 2040400001 Castor assembly 2   

5 0000025002 Washer 8 10 GB/T95 

6 0000023006 Washer 8 10 GB/T93 

7 0000023029 Screw 8 M10×35 GB/T70.1=ISO4762 

8 0000023156 Screw 2 M12×25 GB/T70.1=ISO4762 

9 0000025032 Washer 2 12 GB/T95 

10 0000025024 Washer 2 12 GB/T93 

1  9000010408 Castor complete 2   

 

app:ds:crash%20pad


 14 

Fig. 9 Chassis system (Three-stage mast Straddle Leg) 

 



 15 

Fig. 9 Chassis system (Three-stage mast Straddle Leg ) 

No. Parts No. Item Qty. Note Standard 

1 0000023067 Screw 4 M8×16 GB/T70.1=ISO4762 

2 9000008237 Damping pad 1 PU  

3 9000009070 Welded chassis 1   

4 2040400001 Castor 2   

5 0000025002 Washer 8 10 GB/T95 

6 0000023006 Washer 8 10 GB/T93 

7 0000023029 Screw 8 M10×35 GB/T70.1=ISO4762 

8 0000023156 Screw 2 M12×25 GB/T70.1=ISO4762 

9 0000025024 Washer 2 12 GB/T93 

10 0000025032 Washer 2 12 GB/T95 

11 0000023490 Screw 4 M16x20 GB/T77=ISO4026 

12 9000009071 Welded front leg 1   

13 9000009072 Welded right front leg 1   

14 0000023453 Screw 4 M20x60 GB/T70.1=ISO4762 

15 0000025033 Washer 4 20 GB/T93 

16 0000025031 Washer 4 20 GB/T95 

17 2050402003 Positioning pin 2   

18 2030402001 Press plate 2   

19 2050402002 Support components 2   

1  9000010408 Castor complete 2   

 

app:ds:crash%20pad


 16 

Fig. 10 Chassis system (Two-stage mast Normal/ Full Free Lift) 

 
Fig. 10 Chassis system (Two-stage mast Normal / Full Free Lift ) 

No. Parts No. Item Qty. Note Standard 

1 
9000008985 

Welded chassis 1 
570X1150  

9000008986 685X1150  

2 0000023156 Screw 2 M12×25 GB/T70.1=ISO4762 

3 0000025024 Washer 2 12 GB/T93 

4 0000025032 Washer 2 12 GB/T95 

5 0000023029 Screw 8 M10×35 GB/T70.1=ISO4762 

6 0000023006 Washer 8 10 GB/T93 

7 0000025002 Washer 8 10 GB/T95 

8 2040400001 Castor 2   

1  9000010408 Castor complete 2   

 



 17 

Fig. 11 Chassis system (Two-stage mast Straddle Leg) 

 



 18 

Fig. 11 Chassis system (Two-stage mast Straddle Leg ) 

No. Parts No. Item Qty. Note Standard 

1 9000008989 Welded chassis 1   

2 2040400001 Castor  2   

3 0000025002 Washer 8 10 GB/T95 

4 0000023006 Washer 8 10 GB/T93 

5 0000023029 Screw 8 M10×35 GB/T70.1=ISO4762 

6 0000023156 Screw 2 M12×25 GB/T70.1=ISO4762 

7 0000025024 Washer 2 12 GB/T93 

8 0000025032 Washer 2 12 GB/T95 

9 0000023490 Screw 4 M16x20 GB/T77=ISO4026 

10 9000008990 Welded front leg 1   

11 9000008991 Welded right front leg 1   

12 0000023453 Screw 4 M20x60 GB/T70.1=ISO4762 

13 0000025033 Washer 4 20 GB/T93 

14 0000025031 Washer 4 20 GB/T95 

15 2050402003 Positioning pin 2   

16 2030402001 Press plate 2   

17 2050402002 Support components 2   

1  9000010408 Castor complete 2   

 



 19 

Fig. 12 Steering wheel assembly 

 
Fig. 12 Steering Wheel Assembly 

No. Parts No. Item Qty. Note Standard 

1 0000026008 Circlip 1 30 GB/T894.1 

2 2000405001 Bearing seat 1   

3 0000027013 Ball bearing 2 7206C/DB GB/T292 

4 2000413001 Sleeve 1   

5 0000026010 Circlip 1 62 GB/T893.1 

6 0000024015 Lock nut 1 M14 GB/T889.1=ISO7040 

7 2000401007 Rear wheel carrier 
welding 

1   

8 0000023111 Bolt 1 M14×100 GB/T5782=ISO4014 

9 2000413002 Shaft sleeve 1   

10 1000525001 Washer 2   

11 0000027001 Ball bearing 2 6204 GB/T276 

12 2020416001 Castor 1 124×60  

13 9000003638 Castor wheel 2   










































































































































































